

Analysis of Treatment of Polymyalgia Rheumatica

Kristopher Wilhoit², KB Sneed¹ and YV Pathak^{3*}

¹Taneja College of Pharmacy, University of South Florida, USA

²Judy Geneshaft Honors College, University of South Florida, USA

³Adjunct Professor, Faculty of pharmacy, Airlangga University, Indonesia

***Corresponding author:** Yashwant Pathak, Adjunct Professor, Faculty of pharmacy, Airlangga University, Surabaya, Indonesia

ARTICLE INFO

Received: 📅 December 16, 2023

Published: 📅 January 05, 2024

Citation: Kristopher Wilhoit, KB Sneed1 and YV Pathak. Analysis of Treatment of Polymyalgia Rheumatica . Biomed J Sci & Tech Res 54(3)-2024. BJSTR.MS.ID.008546.

ABSTRACT

The study presented below investigates the different treatment options as well as the medications used when dealing with polymyalgia rheumatica. Polymyalgia rheumatica (PMR) is an autoimmune inflammatory condition that is often characterized by stiffness in the joints, specifically the hips or shoulders. This disease is most often observed in those that are older; as it is seen that the likeliness of this disease increases with age. Multiple medications are available on the market to treat PMR, but prednisone is the option that is typically first used by doctors. There are base guidelines that may be followed when prescribing these medications to patients, although they vary on a patient-to-patient basis. Part of this regimen will be tapering eventually, slowly lowering the dose over the weeks taking the medication.

Keywords: Polymyalgia Rheumatic; Different Medications for Polymyalgia Rheumatic; Aging Populations; Stiffness in the Joints; As Extreme Fatigueless; Weight Loss

Abbreviations: PMR: Polymyalgia Rheumatica; ESR: Erythrocyte Sedimentation Rate; CRP: C-Reactive Protein; GCA: Giant Cell Arteritis; EULAR: European League Against Rheumatism; ACR: American College of Rheumatology; JAK: Janus Kinase; FDA: Food and Drug Administration

Introduction

Polymyalgia rheumatic (PMR) is an inflammatory disease that is characterized by stiffness, appearing often in the hips and the shoulders. This stiffness experienced is most often worst in the morning and the severity decreases as the day goes on. There are ill-defined symptoms that may accompany this stiffness, such as extreme fatigue or weight loss. Patients suffering from PMR can experience difficulty performing day to day activities, such as getting dressed or even reaching for items on a shelf. Studies performed in the lab can be helpful in terms of diagnosis or state of the disease of PMR, or to rule out PMR [1]. Erythrocyte sedimentation rate (ESR) and C-reactive protein (CRP) are laboratory tests that can be used to help identify and diagnose this disease. PMR primarily occurs in those greater than 50 years of age, and as age increases the likelihood of experiencing this disease increases. After much research and studies, there are multiple suggested causes of PMR. Some of these causes are suspected to be genetic while others environmental. One such theory involved a

specific gene, HLA-DR4, where this genotype may be responsible for such disease [2]. There has also been discussion of a possible external factor that need further investigation due to the disease incidence being higher in Nordic countries compared to Asian, Mediterranean, and MidEastern countries [3]. There is a close relationship between giant cell arteritis (GCA) and PMR, as there is much overlap in the diagnosis of each disease [4].

There are multiple options when it comes to the course of action to treat this disease. The typical treatment of PMR initially starts with the use of oral glucocorticoids [5]. Second line agents may be used for those that are unable to tolerate oral glucocorticoids or relapse, which there are several of. These medications are often required for several years and can result in side effects. The average treatment lasts around one to two years, but when the steroids are tapered before symptoms improve can result in a relapse [1]. Using other medications such as methotrexate, and others, can be employed if several relapses have occurred in a patient with PMR [1].

Treatments used Polymyalgia Rheumatic Diseases

Prednisone is the first line therapy for PMR, so when discussing options of treatment this will be heard often. The European League Against Rheumatism (EULAR) and the American College of Rheumatology (ACR) have created recommendations for the treatment of PMR, which should be modified for patient specificity [6]. According to the guidelines that are followed in terms of prescription, the typical initial dose for prednisone to treat PMR is around 12.5 to 25 mg a day [1]. PMR patients will generally rapidly respond to doses of 12.5 to 25 mg of prednisone daily [5]. There are theories that other factors may affect treatment outcomes in patients with PMR, such as weight of the patient and age. In a study including 42 patients, where 28 were of an age greater than 60 and 14 were of an age younger than 60, some differences were seen when taking the same dosage of prednisone. [7]. Through analysis with CT imaging inflammation was analyzed between the two groups, and the score was lower for the group under 60 compared to those over 60 [7]. A study performed over a course of 15 years showed that the incidence rate of PMR increased with age after 60 but appeared to drop off at around 80 years old [8]. This shows that although incidence rate of PMR occurs as patients grow older, it may not be completely linear as some studies show it eventually slows down or drops off. In the younger group of a study performed it was found that the introduction of DMARD's occurred three times more often than the older group [7]. This may show that a dependence on corticosteroids may be more likely in younger patients.

The so-called younger patient population also was found to have more resistance to prednisone during treatment of PMR [7]. A correlation has been seen between bodyweight of the patient and treatment of PMR with prednisone as well. A study of 60 PMR patients that tested a starting dose of 12.5 mg daily, had a response rate of 78.3% [9]. The only correlation from the study that could explain this response found, is that patients with lower body weight resulted in a higher response, therefore an optimal weight-based dose of 0.2 mg/kg was concluded [9]. Induction dosing may be based on a variety of aspects such as BMI or symptom severity, patients with a smaller body habitus or less severe symptoms may be considered for a smaller dose of prednisone [1]. This was in comparison to those with a much larger body, when 20 to 25 mg of prednisone a day is considered [1]. Drawing conclusions from an experiment performed based on weight, it is seen that the main factor that contributes to steroid response in treatment of PMR is the bodyweight of the patient [1]. Once a patient has responded to the initial steroid dose, a tapering schedule can be used and begin. Tapering is evaluated based on the symptoms presented, thus it is patient specific and must be planned individually. Once symptoms are under control and the pain and stiffness from PMR has been resolved for multiple weeks, prednisone may be decreased every 2-4 weeks at an increment of 20% [1].

When a dose of 10 mg is achieved by a patient, tapering changes to a decreasing increment of 1 mg every 1-2 months until off all together [1]. A regimen has been proposed by the British Society of Rheumatology, which says that prednisolone should be taken over the course of 3 weeks at doses of 15 mg daily [10]. In terms of tapering, the dose should be lowered to 12.5 mg daily for another 3 weeks, which is followed up by a dose of 10 mg daily for an additional 4-6 weeks, and finally a reduction of 1 mg daily for the final 4-8 weeks [10]. Tapering schedules vary depending on the source, but in the end show similarities in terms of the doses given to patients. Another tapering schedule starts with 12.5 to 25 mg daily of prednisone, and then tapered to 10 mg daily for 4-8, and once again decreased by 1 to 1.25 mg daily every 4 weeks [11]. Around half of the patients on this form of treatment may experience a complete resolution of symptoms, alternative measures may be taken such as intramuscular forms of medicine as well in higher doses [11]. Many times, patients must stay on glucocorticoids for extended periods of time due to relapse once tapering of medications begins. Relapse can be defined as the reappearance of symptoms and elevated inflammatory markers, which requires raising the dose of prednisone back to the previous efficacious dose before tapering occurred [10]. A study of 57 PMR patients described a greater risk of relapse if findings of a positive power Doppler show inflammation in the shoulders [1].

A study performed showed that there is a correlation between relapsing during treatment and the initial dose as well as the speed of taper, as a higher initial dose and quicker tapering appeared to raise the chances of relapse [1]. Majority of relapses appeared in patients while taking doses less than 5 mg of glucocorticoids, and ESR appeared to be much higher than CRP during the first 3 months of treatment [12]. A study screening 6031 articles found that CRP, ESR, and patients' pain are important factors when defining patients' remission or relapse [13]. A study of 284 patients also showed that a greater initial starting dose of prednisone as well as faster tapering of the dose, showed a higher relapse rate [14]. The data collected showed a 7% increase in relapse risk for every 5 mg daily increase of initial dose [14]. When the tapering rate was considered to be fast, it was four times more likely that a relapse would occur, while when the rate was considered to be medium, it was found to be twice as likely [14]. Glucocorticoids are not without side effects, thus it is always recommended to take the lowest dose possible that still gives results, when establishing a patients medication regimen.

Use of Methotrexate, Azathioprine, or A TNF Inhibitor

Medications such as, methotrexate, azathioprine, or a TNF inhibitor, may be used for a patient that has experienced 2 relapses, as these are steroid sparing [1]. A study was performed in a retrospective fash-

ion on patients with steroid resistant PMR, by looking into the steroid sparing effect that methotrexate had on them [15]. In simple terms a steroid sparing agent is one that may be used in the scenario that the common steroids used to treat the symptoms is ineffective, thus it is steroid sparing. Methotrexate, being a different form of treatment, may not follow the same regimen as those on prednisone, so a new plan may need to be created. In clinical trials performed analyzing the effects of certain steroid sparing agents, methotrexate can be seen at doses around 7.5-10 mg a week [6]. This 7.5-10 mg weekly is much lower than what we have seen as a starting dose for prednisone, which was usually anywhere between 12.5 and 25 mg weekly. In one of the studies performed the timeline for the steroid sparing effects of methotrexate was analyzed, which found that it was effective at both 6 and 12 months of treatment. There are also scenarios where a patient may take both prednisone, which is a glucocorticoid, and methotrexate, a steroid sparing agent, at the same time. A double blind, randomized, and placebo controlled trial was performed to see the effects of adding methotrexate to a prescription of prednisone had on the symptoms of PMR patients.

In the end it appeared that the methotrexate on top of the prednisone had an effect on the patients' health, as 28 of 32 using the methotrexate were off prednisone at 76 of treatment, while only 16 of 30 in the placebo taking group [16]. In these kinds of experiments side effects of these treatments must be analyzed as well to compare the risk and reward ratio of the treatment. In this particular experiment more adverse effects were recorded in the group taking the methotrexate compared to the placebo, with 42 being recorded from the methotrexate group compared to the 34 from the placebo group.

Use of JAK Inhibitors

JAK inhibitors have been studied in PMR. Patients with a recent diagnosis of PMR, were found to have different gene expression than the control group of patients that had increased expression JAK2 and other genes [17]. A Janus Kinase (JAK) is a non-receptor tyrosine kinase that is multidomain and have an import role in the transduction of signals throughout cell [18]. JAK inhibitors used in a wide variety of medications and have a variety of uses in the medical world. For PMR though the JAK inhibitor that will be seen the most used in treatment would be tofacitinib. Tofacitinib acts as a JAK inhibitor by suppressing a specific pathway downstream, which in turn diminishes the PMR activity occurring [19]. There may be evidence that the use of some JAK inhibitors can be just as effective as glucocorticoids at treating some autoimmune diseases. In a study comparing the effects of tofacitinib and glucocorticoids on newly diagnosed PMR patients, 35 receiving tofacitinib and 32 receiving glucocorticoids, the effects on PMR-AS were very comparable at 12 and 24 weeks [17]. There have also been studies into the side effects of such medications, as their use may not be applicable if they are deemed too dangerous to give to patients. In a randomized and open label control trial, it was found that the risk of malignancies in those with RA was higher when taking tofacitinib

compared to tumor necrosis factor inhibitors, excluding NMSC [20]. Tofacitinib may be seen being taken at a lower dose than glucocorticoids, in a study using both tofacitinib was taken 10 mg daily while prednisone was taken 15 mg daily [19]. When looking into the safety of both GC's compared to JAK's, a study found that the group taking glucocorticoids showed 11 new cases of hyperlipidemia, while the group taking tofacitinib only had 4 new cases [17].

Recent Applications of Biologicals for PMR

The biological disease modifying medication tocilizumab has been studied in the treatment of polymyalgia rheumatica. Tocilizumab competitively inhibits the interleukin (IL-6) receptor. One setback of such medications is the price, as cost is often a consideration when using these kinds of biological agents. Patients with new onset polymyalgia rheumatica were treated with monotherapy of tocilizumab for three doses followed by prednisone for 12 weeks with all the patients reaching the primary endpoint goal [21]. Patients on glucocorticoids were give tocilizumab or placebo for 24 weeks in addition to glucocorticoids [22]. The primary endpoint goal was reached in 63.7% of the treatment group, compared to only 31.4% of the placebo group reaching this goal [22]. Tocilizumab when combined with glucocorticoid has shown promise as being an effective treatment agent for polymyalgia rheumatica [23]. An aggressive dosing regimen of tocilizumab as monotherapy may be an option for those who are unable to take glucocorticoids [24]. The frequency of infusions is yet to be determined for treating polymyalgia rheumatica [24]. Tocilizumab therapy is not without the occasional side effects in patients using it in their regimen. Adverse events of leukopenia have been observed in tocilizumab therapy prompting a dose reduction from 8 mg/kg to just half of that at 4 mg/kg every 4 weeks [21]. Adverse effects of both neutropenia and leukopenia has been recorded in polymyalgia rheumatica patients receiving tocilizumab [21].

Tocilizumab can cause adverse effects of upper respiratory infections and nausea [25]. Recently the U.S. Food and Drug Administration (FDA) has approved a biological agent, sarilumab, for the use of treating PMR when patients are unable to take glucocorticoids. Interleukin-6 (IL-6), a cytokine, has been observed to be raised in patient with polymyalgia rheumatica [26]. In a randomized study patients were assigned to either placebo and a 52-week glucocorticoid taper or sarilumab for 52 weeks and a glucocorticoid taper for 14 weeks [27]. Sustained remission was the primary outcome, and it was achieved in 28% of the treatment group compared to 10% of the placebo group [27]. When used for the treatment of rheumatoid arthritis, sarilumab had similar adverse effects compared to tocilizumab, but sarilumab had an increased risk for neutropenia [28,29].

Conclusion

The study performed has come to multiple conclusions about the medications used as well as the treatments for polymyalgia rheumatica. One general trend seems to be the initial use of prednisone as the

first step to treating this disorder. Tapering can also have an effect on the symptoms that a patient experience. The speed that the medication dose is tapered can cause a potential relapse if it is tapered too fast. Some medications that have been suggested to help with the disorder, have shown negative side effects that have deemed them unsafe to use as a form of treatment. Overall, many different paths may be taken when prescribing medications for patients experiencing PMR.

References

- Mahmood SB, Nelson E, Padniewski J, Nasr R (2020) Polymyalgia rheumatica: An updated review. *Cleveland Clinic journal of medicine* 87(9): 549-556.
- Lundberg IE, Sharma A, Turesson C, Mohammad AJ (2022) An update on polymyalgia rheumatica. *Journal of Internal Medicine* 292(5): 717-732.
- Hysa E, Sobrero A, Camellino D, Rumi F, Carrara G, et al. (2020) A seasonal pattern in the onset of polymyalgia rheumatica and giant cell arteritis? A systematic review and meta-analysis. *Seminars in Arthritis and Rheumatism* 50(5): 1131-1139.
- Liozon E, Parreau S, Filloux M, Dumonteil S, Gondran G, et al. (2021) Giant cell arteritis or polymyalgia rheumatica after influenza vaccination: A study of 12 patients and a literature review. *Autoimmunity Reviews* 20(2): 102732.
- Castañeda S, García Castañeda N, Prieto Peña D, Martínez Quintanilla D, Vicente EF, et al. (2019) Treatment of polymyalgia rheumatica. *Biochemical Pharmacology* 165: 221-229.
- Dejaco C, Singh YP, Perel P, Hutchings A, Camellino D, et al. (2015) 2015 Recommendations for the Management of Polymyalgia Rheumatica: A European League Against Rheumatism/American College of Rheumatology Collaborative Initiative. *Arthritis & Rheumatology (Hoboken, NJ)* 67(10): 2569-2580.
- Charpentier A, Verhoeven F, Sondag M, Guillot X, Prati C, et al. (2018) Therapeutic response to prednisone in relation to age in polymyalgia rheumatica: A comparison study. *Clinical Rheumatology* 37(3): 819-823.
- Raheel S, Shbeeb I, Crowson CS, Matteson EL (2017) Epidemiology of Polymyalgia Rheumatica 2000–2014 and Examination of Incidence and Survival Trends Over 45 Years: A Population-Based Study. *Arthritis Care and Research* 69(8): 1282-1285.
- Cimmino MA, Parodi M, Montecucco C, Caporali R (2011) The correct prednisone starting dose in polymyalgia rheumatica is related to body weight but not to disease severity. *BMC Musculoskeletal Disorders* 12(1): 94.
- Liew DF, Owen CE, Buchanan RR (2018) Prescribing for polymyalgia rheumatica. *Australian Prescriber* 41(1): 14-19.
- Camellino D, Matteson EL, Buttgerit F, Dejaco C (2020) Monitoring and long-term management of giant cell arteritis and polymyalgia rheumatica. *Nature Reviews. Rheumatology* 16(9): 481-495.
- Carvajal Alegria G, Nicolas M, van Sleen Y (2023) Biomarkers in the era of targeted therapy in giant cell arteritis and polymyalgia rheumatica: is it possible to replace acute-phase reactants? *Frontiers in Immunology* 14: 1202160.
- Dejaco C, Duftner C, Cimmino MA, Dasgupta B, Salvarani C, et al. (2011) Definition of remission and relapse in polymyalgia rheumatica: Data from a literature search compared with a Delphi-based expert consensus. *Annals of the Rheumatic Diseases* 70(3): 447-453.
- Kremers HM, Reinalda MS, Crowson CS, Zinsmeister AR, Hunder GG, et al. (2005) Relapse in a population based cohort of patients with polymyalgia rheumatica. *Journal of Rheumatology* 32(1): 65-73.
- Rusinovich O, Calvo Aranda E, Perez Ferro M, Polo Y La Borda JB, Garcia Garcia V, et al. (2023) AB0742 STEROID-SPARING EFFECT OF METHOTREXATE IN PATIENTS WITH STEROID-RESISTANT POLYMYALGIA RHEUMATICA: MULTICENTER RETROSPECTIVE OBSERVATIONAL STUDY. *Annals of the Rheumatic Diseases* 82(Suppl 1): 1577-1577.
- Caporali R, Cimmino MA, Ferraccioli G, Gerli R, Klersy C, et al. (2004) Prednisone plus methotrexate for polymyalgia rheumatica: A randomized, doubleblind, placebo-controlled trial. *Annals of Internal Medicine* 141(7): 493-500.
- Ma X, Yang F, Wu J, Xu B, Jiang M, et al. (2023) Efficacy and Safety of Tofacitinib in Patients with Polymyalgia Rheumatica (EAST PMR): An open-label randomized controlled trial. *PLoS Medicine* 20(6): e1004249-e1004249.
- McLornan DP, Pope JE, Gotlib J, Harrison CN (2021) Current and future status of JAK inhibitors. *The Lancet (British Edition)* 398(10302): 803-816.
- Zhang L, Li J, Yin H, Chen D, Li Y, et al. (2023) Efficacy and safety of tofacitinib in patients with polymyalgia rheumatica: A phase 2 study. *Annals of the Rheumatic Diseases* 82(5): 722-724.
- Curtis JR, Yamaoka K, Chen YH, Bhatt DL, Gunay LM, et al. (2023) Malig-nancy risk with tofacitinib versus TNF inhibitors in rheumatoid arthritis: results from the open-label, randomised controlled ORAL Surveillance trial. *Annals of the Rheumatic Diseases* 82(3): 331-343.
- Devauchelle Pensec V, Berthelot JM, Cornec D, Renaudineau Y, Marhadour T, et al. (2016) Efficacy of first-line tocilizumab therapy in early polymyalgia rheumatica: a prospective longitudinal study. *Annals of the Rheumatic Diseases* 75(8): 1506-1510.
- Devauchelle Pensec V, Carvajal Alegria G, Dernis E, Richez C, Truchetet ME, et al. (2022) Effect of Tocilizumab on Disease Activity in Patients with Active Polymyalgia Rheumatica Receiving Glucocorticoid Therapy: A Randomized Clinical Trial. *JAMA: The Journal of the American Medical Association* 328(11): 1053-1062.
- Akiyama M, Kaneko Y, Takeuchi T (2020) Tocilizumab in isolated polymyalgia rheumatica: A systematic literature review. *Seminars in Arthritis and Rheumatism* 50(3): 521-525.
- Chino Kentaro, Tsuneo Kondo, Ryota Sakai, Shuntaro Saito, Yusuke Okada, et al. (2019) Tocilizumab Monotherapy for Polymyalgia Rheumatica: A Prospective, Single-center, Open-label Study. *International journal of rheumatic diseases* 22(12): 2151-2157.
- Emery Paul, Juan Rondon, Janie Parrino, Yong Lin, Claudia Pena Rossi, et al. (2019) Safety and Tolerability of Subcutaneous Sarilumab and Intravenous Tocilizumab in Patients with Rheumatoid Arthritis. *Rheumatology (Oxford, England)* 58(5): 849-858.
- Yoshida Y, Tanaka T (2014) Interleukin 6 and Rheumatoid Arthritis. *BioMed Research International* 2014: 698313.
- Spiera RF, Unizony S, Warrington KJ, Sloane J, Giannelou A, et al. (2023) Sarilumab for Relapse of Polymyalgia Rheumatica during Glucocorticoid Taper. *The New England Journal of Medicine* 389(14): 1263-1272.
- Boyce EG, Rogan EL, Vyas D, Prasad N, Mai Y (2018) Sarilumab: Review of a Second IL-6 Receptor Antagonist Indicated for the Treatment of Rheumatoid Arthritis. *Annals of Pharmacotherapy* 52(8): 780-791.
- Spiera RF, Unizony S, Warrington KJ, Sloane J, Giannelou A, et al. (2023) Sarilumab for Relapse of Polymyalgia Rheumatica during Glucocorticoid Taper. *The New England Journal of Medicine* 389(14): 1263-1272.

ISSN: 2574-1241

DOI: 10.26717/BJSTR.2024.54.008546

Yashwant Pathak. Biomed J Sci & Tech Res



This work is licensed under Creative Commons Attribution 4.0 License

Submission Link: <https://biomedres.us/submit-manuscript.php>



Assets of Publishing with us

- Global archiving of articles
- Immediate, unrestricted online access
- Rigorous Peer Review Process
- Authors Retain Copyrights
- Unique DOI for all articles

<https://biomedres.us/>